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TEST REPORT DECLARE

Applicant Performance Designed Products,LLC

14144 Ventura Blvd, Suite 200 Sherman Oaks, CA 91423
Address

U.S.A
Equipment under Test PS3 AG2 BT Headset
Model No PL-6360A
Trade Mark Afterglow
Manufacturer Performance Designed Products,LLC

14144 Ventura Blvd, Suite 200 Sherman Oaks, CA 91423
Address U.SA

Test Standard Used: FCC Rules and Regulations Part 15 Subpart C: 2010

Test procedure used: ANSI C63.10:2009
FCC Public Notice DA 00-705

FCC ID:X5B-PL6360A

We Declare:

The equipment described above is tested by ATT Product Service Co., Ltd. and in the

configuration tested the equipment complied with the standards specified above. The test results

are contained in this test report and ATT Product Service Co., Ltd. is assumed of full responsibility

for the accuracy and completeness of these tests.

After test and evaluation, our opinion is that the equipment provided for test compliance
with the requirement of the above FCC standards.

Report No: 13EAB06003 51

Date of Test: [2013-5-15—2013-5-25 Date of Report: |2013-5-28

Note: This report applies to above tested sample only. This report shall not be reproduced in

parts without written approval of ATT Product Service Co., Ltd.

ATT Product Service Co., Ltd.

(CBTL Lab of UL/Demko)

No. 3, ChangLianShan Industrial Park, ChangAn Town, DongGuan City, GuangDong, China.
Phone: 86-769-8509 8000; Fax: 86-769-8509 8777 E-mail:att@attps.cn
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1.Summary of test results
Description of Test Item Standard Results
. 15.247(b)(1)
Maximum Peak Output Power ANSI C63.10 -2009 PASS
. 15. 247(a)(1)
20dB Bandwidth ANSI C63.10 2009 PASS
. . 15.247(a)(1)
Carrier Frequency Separation ANS| C63.10 2009 PASS
. 15.247(a)(1)(iii)
Number Of Hopping Channel ANSI C63.10 2009 PASS
. 15.247(a)(1)(iii)
Dwell Time ANSI C63.10 :2009 PASS
15.209
Radiated Emission 15.247(d) PASS
ANSI C63.10 :2009
Band Edge Compliance 15.247(d) PASS
ANSI C63.10 :2009
Power Line Conducted Emissions 15.207 NA
ANSI C63.10 :2009
Antenna requirement 15.203 PASS
15.247(i)
RF Exposure 1.1310&2.1093 PASS

ATT Product Service Co., Ltd.

No. 3, ChangLianShan Industrial Park, ChangAn Town, DongGuan City, GuangDong, China.
Phone: 86-769-8509 8000; Fax: 86-769-8509 8777

(CBTL Lab of UL/Demko)

E-mail:att@attps.cn



ATT

PRODUCT SERVICE

Report No.: 13EAB06003 51 6 of 84

2.General test information

2.1 ACCRESITATIONS

The measuring facility of laboratories has been authorized or registered by the
following approval agencies.
USA FCC
Canada INDUSTRY CANADA

Registration Number :923232
Registration Number :11033A

2.2Description of EUT

EUT* Name PS3 AG2 BT Headset
Model Number PL-6360A
Trade Mark . |Afterglow

EUT function description

Please reference user manual of this device

Power supply

DC 3.7V from built-in battery

Radio Specification

Bluetooth V2.1+EDR

Operation frequency

2402MHz -2480MHz

Modulation GFSK, Pi/4-QPSK, 8-DPSK
Data rate 1Mpbs, 2Mbps, 3Mbps
Antenna Type built-in “F” shape PCB antenna, maximum PK gain:0.81dBi

Date of Receipt 2013-6-2

Sample Type Series production

Note: EUT is the ab. of equipment under test.
This is a standard bluetooth device, using a standard bluetooth technology.

2.3Accessories of EUT

DeSCFIptIO!’l of Manufacturer Model number or Type Other
Accessories
/ / / /
2.4Assistant equipment used for test
pescrlptlop of Manufacturer Model number or Type Other
Assistant equipment
PC Lenovo E R500 /

2.5Block diagram of EUT configuration for test

EUT Test jig

Control
PC

> AC mains

ATT Product Service Co., Ltd. (CBTL Lab of UL/Demko)
No. 3, ChangLianShan Industrial Park, ChangAn Town, DongGuan City, GuangDong, China.
Phone: 86-769-8509 8000; Fax: 86-769-8509 8777 E-mail:att@attps.cn
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EUT’s Bluetooth module was connected to a special test jig provided by manufacturer which has
a standard RSS-232 connector to connect to control PC, and the control PC will run a special test
software

“RF Control Kit v1.0.exe” provided by manufacturer to control EUT work in test mode as blow
table.

Tested mode, channel, information
Frequency
Mode Channel (MH2)
GFSK hopping on Tx Mode CHO to CH78 2402 to 2480
8-DPSK hopping on Tx Mode CHO to CH78 2402 to 2480
CHO 2402
GFSK hopping off Tx Mode CH39 2441
CH78 2480
CHO 2402
Pi/4-QPSK hopping off Tx Mode CH39 2441
CH78 2480
CHO 2402
8-DPSK hopping off Tx Mode CH39 2441
CH78 2480

Notel: Some modes not apply for all the test items.

Note2: For n/4 QPSK its same modulation type with 8-DPSK, and based exploratory test, there is
no significant difference of that two types test result, so except output power, all other
items final test were only performed with 8-DPSK and GFSK.

2.6Test environment conditions

During the measurement the environmental conditions were within the listed ranges:

Temperature range: 21-25C
Humidity range: 40-75%
Pressure range: 86-106kPa

2.7Measurement uncertainty

Test Item Uncertainty
Uncertainty for Conduction emission test 2.44dB
Uncertainty for Radiation Emission test (150KHz-30MHz) 3.21dB

3.14 dB (Polarize: V)

Uncertainty for Radiation Emission test (S0MHz-1GHz)
3.16 dB (Polarize: H)

2.08dB(Polarize: V)
2.56dB (Polarize: H)
Uncertainty for radio frequency 1x10-9
Uncertainty for conducted RF Power 0.65dB
Note: This uncertainty represents an expanded uncertainty expressed at approximately the 95%
confidence level using a coverage factor of k=2.

Uncertainty for Radiation Emission test (1GHz to 25GHz)

ATT Product Service Co., Ltd. (CBTL Lab of UL/Demko)
No. 3, ChangLianShan Industrial Park, ChangAn Town, DongGuan City, GuangDong, China.
Phone: 86-769-8509 8000; Fax: 86-769-8509 8777 E-mail:att@attps.cn
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3.Maximum Peak Output Power
3.1Test equipment
ltem| Equipment Manufacturer Model No. Serial No. Last Cal. Cal. Interval
1 | Seectrum Agilent Eaqore | YSA0240701 5615007131 1Y
analyzer 8
2 Attenuator Mini-Circuits BW-S10W2 101109 2012/12/28 1y
3 RF Cable Micable C10-01-01-1 100309 2012/12/28 1y
3.2Block diagram of test setup
Spectrum EUT and Assistant
p Attenuator System
Analyzer
3.3Limits

For frequency hopping systems operating in the 2400-2483.5 MHz band employing at least 75
non-overlapping hopping channels, and all frequency hopping systems in the 5725-5850 MHz
band: 1 watt. For all other frequency hopping systems in the 2400-2483.5 MHz band: 0.125 watts,
the e.i.r.p shall not exceed 4W.

3.4Test Procedure

(1) Configure EUT and assistant system according clause 2.4 and 3.2

(2) Connect EUT’s antenna output to spectrum analyzer by RF cable and though a 10dB
attenuator.

(3) Configure EUT work in test mode as stated in clause 2.4.
Measure the maximum output power of EUT by spectrum analyzer with PK detector and
RBW=1MHz, VBW=3MHz , Span=5MHz,Sweep time=auto, Trace=max hold.

Note: The attenuator loss was inputted into spectrum analyzer as amplitude offset.

ATT Product Service Co., Ltd. (CBTL Lab of UL/Demko)
No. 3, ChangLianShan Industrial Park, ChangAn Town, DongGuan City, GuangDong, China.
Phone: 86-769-8509 8000; Fax: 86-769-8509 8777 E-mail:att@attps.cn
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3.5Test Result
EUT: PS3 AG2 BT Headset M/N: PL-6360A
Fr Resul Limi .
Mode (Mflg) (gglrjnt) (dBr;) Conclusion
2402 2.23 30 PASS
GFSK 2441 2.56 30 PASS
2480 2.18 30 PASS
2402 2.01 30 PASS
/4 QPSK 2441 2.06 30 PASS
2480 1.99 30 PASS
2402 1.09 30 PASS
8-DPSK 2441 1.89 30 PASS
2480 2.08 30 PASS
Test Date : 2013-5-27 Test Engineer : Mike Yang

ATT Product Service Co., Ltd. (CBTL Lab of UL/Demko)
No. 3, ChangLianShan Industrial Park, ChangAn Town, DongGuan City, GuangDong, China.
Phone: 86-769-8509 8000; Fax: 86-769-8509 8777 E-mail:att@attps.cn
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4.20dB Bandwidth

4.1Test equipment

Iltem| Equipment Manufacturer Model No. Serial No. Last Cal. Cal. Interval
1 | Spectrum Agilent Easo78 | US4024070 1 501910731 1Y

analyzer 8

2 Attenuator Mini-Circuits BW-S10wW2 101109 2012/12/28 1Y
3 RF Cable Micable C10-01-01-1| 100309 2012/12/28 1y

4.2Block diagram of test setup

EUT and Assistant
Spectrum Attenuator System
Analyzer
4.3Limits

Intentional radiators operating under the alternative provisions to the general emission limits, as
contained in 8 15.217 through 15.257 and in Subpart E of this part, must be designed to ensure
that the 20 dB bandwidth of the emission, or whatever bandwidth may otherwise be specified in
the specific rule section under which the equipment operates, is contained within the frequency

band designated in the rule section under which the equipment is operated.

4 ATest Procedure

(1) Configure EUT and assistant system according clause 2.4 and 4.2

(2) Connect EUT's antenna output to spectrum analyzer by RF cable and though a 10dB
attenuator.

(3) Configure EUT work in test mode as stated in clause 2.4.

(4) The bandwidth of the fundamental frequency was measured by spectrum analyzer with RBW
=30kHz and VBW =100kHz.,Span=3MHz,Sweep time=auto

(5) The 20dB bandwidth is defined as the total spectrum the power of which is higher than peak

power minus 20dB.

ATT Product Service Co., Ltd. (CBTL Lab of UL/Demko)
No. 3, ChangLianShan Industrial Park, ChangAn Town, DongGuan City, GuangDong, China.
Phone: 86-769-8509 8000; Fax: 86-769-8509 8777 E-mail:att@attps.cn
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4.5Test Result
EUT: PS3 AG2 BT Headset M/N: PL-6360A
Freq Result Limit Margin .
Mode (MHz) (MH2) (MH2) (MH2) Conclusion
2402 0.855 / / PASS
GFSK 2441 0.856 / / PASS
2480 0.853 / / PASS
2402 1.194 / / PASS
8-DPSK 2441 1.201 / / PASS
2480 1.196 / / PASS
Test Date : 2013-5-27 Test Engineer : Mike Yang
4.60riginal test data
GFSK Mode
= Agilent  20:22:59 Dec 43, 155 | Trace/View
g ]
Ch Freq 2.482 GHz Trig Free Trace
Occupied Bandwidth _- 1 2 3
Sweep Time 5.000 ms
Clear Write
Atten 18 dB
Max Hold
o At required
Min Hold
View
#VBHW 188 kHz
Occupied Bandwidth Occ BH % Pwr Blank
1.8276 MHz % dB aB
Transmit Freq Error  -185.49 More
% dB Bandwidth 85 1 of 2

ATT Product Service Co., Ltd. (CBTL Lab of UL/Demko)
No. 3, ChangLianShan Industrial Park, ChangAn Town, DongGuan City, GuangDong, China.
Phone: 86-769-8509 8000; Fax: 86-769-8509 8777 E-mail:att@attps.cn
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i Agilent  20:24:27 Dec 43, 155 | Trace/View
Ch Freq 2.441 GHz Trig Free Trace
Occupied Bandwidth I . c
Center 2.441000000 GHz
Clear Hrite
Atten 18 dB
Max Hold
Min Hold
View
5 #«VBH 108 kHz )
Occupied Bandwidth Occ BH % Pur Blank
1.9392 MHz % dB ab
Transmit Freq Error  -186 More
x dB Bandwidth 1of 2

2 Agilent  28:25:31 Dec 43, 155

I Trace/View

Ch Freq 2.43 GHz Trig Fres Trace
Occupied Bandwidth I 0
Center 2.480000000 GHz [
Clear Hrite
Atten 19 dB

Max Hold

Mo, Bt required
Min Hold
5 View

s BH 30 kHz #JBH 100 kHz _

Occupied Bandwidth Occ BH % Pwr Blank

1.8362 MHz % dB d&
Transmit Freq Error  -114, More
% dB Bandwidth 1 of 2

ATT Product Service Co., Ltd. (CBTL Lab of UL/Demko)
No. 3, ChangLianShan Industrial Park, ChangAn Town, DongGuan City, GuangDong, China.
Phone: 86-769-8509 8000; Fax: 86-769-8509 8777 E-mail:att@attps.cn
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8-DPSK Mode

= Agilent  20:28:51 Dec 43, 155

Ch Freq 2.482 GHz Trig Free

Occupied Bandwidth _-

Center 2.402000000 GHz

Atten 18 dB

|TracefWew

Trace
1 2 3

el

Clear Hrite

Max Hold

Min Hold

View

#BH 108 kHz

Occupied Bandwidth

Blank

1.2822 MHz

Transmit Freq Error

More
1of?2

% dB Bandwuidth

5 Agilent  28:23:10 Dec 43, 155

Ch Freq
Occupied Bandwidth

2.441 GHz

Trig Free

Center 2.441000000 GHz

Atten 16 4B

Trace/View

Trace
3

Clear Hrite

Max Hold

Min Hold

View

Occupied Bandwidth

Blank

1.3058 MHz

Transmit Freq Error

% dB Bandwidth

More
1 of 2

ATT Product Service Co., Ltd.
No. 3, ChangLianShan Industrial Park, ChangAn Town, DongGuan City, GuangDong, China.
Phone: 86-769-8509 8000; Fax: 86-769-8509 8777

(CBTL Lab of UL/Demko)

E-mail:att@attps.cn
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20:27:26 Dec 43, 155

s Agilent

Ch Freq 2.48 GHz Trig Free Trace
Occupied Bandwidth _- 1 2 3

Center 2.480000000 GHz
Clear Write

Atten 18 dB
Max Hold
Min Hold
View
5 #«VBH 108 kHz
Occupied Bandwidth Occ BH % Pwr Blank
1.2846 MHz X dB a5

Transmit Freq Error More
® dB Bandwidth 1of 2

ATT Product Service Co., Ltd. (CBTL Lab of UL/Demko)
No. 3, ChangLianShan Industrial Park, ChangAn Town, DongGuan City, GuangDong, China.
Phone: 86-769-8509 8000; Fax: 86-769-8509 8777 E-mail:att@attps.cn



ATT

PRODUCT SERVICE
Report No.: 13EAB0O6003 51 15 of 84
5.Carrier Frequency Separation
5.1Test equipment
ltem| Equipment Manufacturer Model No. Serial No. Last Cal. Cal. Interval
1 | Seectrum Agilent Eago7e | YSA024070 1 5615007131 1y
analyzer 8
2 Attenuator Mini-Circuits BW-S10W2 101109 2012/12/28 1y
3 RF Cable Micable C10-01-01-1| 100309 2012/12/28 1y

5.2Block diagram of test setup

Spectrum
Analyzer

5.3Limits

EUT and Assistant

Attenuator System

Frequency hopping systems shall have hopping channel carrier frequencies separated by a

minimum of 25 kHz or the 20 dB bandwidth of the hopping channel, whichever is greater.

Alternatively, frequency hopping systems operating in the 2400-2483.5 MHz band may have

hopping channel carrier frequencies that are separated by 25 kHz or two-thirds of the 20 dB

bandwidth of the hopping channel, whichever is greater, provided the systems operate with an

output power no greater than 125 mw.

5.4Test Procedure

(1) Configure EUT and assistant system according clause 2.4 and 5.2

(2) Connect EUT’s antenna output to spectrum analyzer by RF cable and though a 10dB

attenuator.

(3) Configure EUT work in test mode as stated in clause 2.4.

(4) The carrier frequency was measured by spectrum analyzer with 30kHz RBW and 100kHz
VBW.

ATT Product Service Co., Ltd.

(CBTL Lab of UL/Demko)

No. 3, ChangLianShan Industrial Park, ChangAn Town, DongGuan City, GuangDong, China.

Phone: 86-769-8509 8000; Fax: 86-769-8509 8777

E-mail:att@attps.cn
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5.5Test Result
EUT: PS3 AG2 BT Headset M/N: PL-6360A
. , Limit (MHz)
Channel separation | 20dB Bandwidth .
Mode (MHz) (MHz) 2/3 of 20dB Conclusion
bandwidth
GFSK 1.0 0.856 0.571 PASS
8-DPSK 1.0 1.20 0.800 PASS
Test Date :2013-5-27 Test Engineer : Mike Yang

5.60riginal test data
GFSK

= Agilent

1.800000 MH=z
-8.213dB

8-DPSK

#WEH

I Marker

Select Marker
1 2 3 4
Normal

Delta

Delta Pair
{Tracking Ref)
Ref Delta
Span Pair

Span Center
Off

More

1 of 2

ATT Product Service Co., Ltd.

(CBTL Lab of UL/Demko)

No. 3, ChangLianShan Industrial Park, ChangAn Town, DongGuan City, GuangDong, China.

Phone: 86-769-8509 8000; Fax: 86-769-8509 8777
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= Agilent | Marker

Select Marker
1 2 3 4
Normal
Marker a
1.000008 MH=z
-2.976 dB Delta
Delta Pair
{Tracking Ref)
Ref Delta
Span Pair
Span Center
Off
More
1 of 2

ATT Product Service Co., Ltd. (CBTL Lab of UL/Demko)
No. 3, ChangLianShan Industrial Park, ChangAn Town, DongGuan City, GuangDong, China.
Phone: 86-769-8509 8000; Fax: 86-769-8509 8777 E-mail:att@attps.cn
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6.Number Of Hopping Channel
6.1Test equipment
ltem| Equipment Manufacturer Model No. Serial No. Last Cal. Cal. Interval

1 | Seectrum Agilent Eago7e | YSA024070 1 5615007131 1y

analyzer 8
2 Attenuator Mini-Circuits BW-S10W2 101109 2012/12/28 1y
3 RF Cable Micable C10-01-01-1| 100309 2012/12/28 1y

6.2Block diagram of test setup

EUT and Assistant
Spectrum Attenuator System
Analyzer
6.3Limits

Frequency hopping systems in the 2400-2483.5 MHz band shall use at least 15 channels.

6.4Test Procedure

(1) Configure EUT and assistant system according clause 2.4 and 6.2

(2) Connect EUT’s antenna output to spectrum analyzer by RF cable and though a 10dB
attenuator.

(3) Configure EUT work in test mode as stated in clause 2.4.

(4) The number of hopping channel was measured by spectrum analyzer with 300 kHz RBW and
1IMHz VBW.

6.5Test Result

EUT: PS3 AG2 BT Headset M/N: PL-6360A

Mode Number of hopping channel Limit Conclusion
GFSK 79 >15 PASS
8-DPSK 79 >15 PASS

Test Date : 2013-5-27 Test Engineer : Mike Yang

ATT Product Service Co., Ltd. (CBTL Lab of UL/Demko)
No. 3, ChangLianShan Industrial Park, ChangAn Town, DongGuan City, GuangDong, China.
Phone: 86-769-8509 8000; Fax: 86-769-8509 8777 E-mail:att@attps.cn
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6.60riginal test data
GFSK:

- Agilent — e | Trace/View

Trace
& 3

Clear Hrite

Max Hold

Min Hold

#/BH 1 MHz 0y _m: s/ View
Type % Rxi
Fre q

Blank

More
1of?2

i Agilent — IPeakSearch

Meas Tools»

., Alignmints, Align Mok, All reouir Next Peak
Marker
2.480100000 GH=
2.443 dBm Next Pk Right
Next Pk Left
#UBH 1 1 pt Min Search

Pk-Pk Search

More
1 of 2

ATT Product Service Co., Ltd. (CBTL Lab of UL/Demko)
No. 3, ChangLianShan Industrial Park, ChangAn Town, DongGuan City, GuangDong, China.
Phone: 86-769-8509 8000; Fax: 86-769-8509 8777 E-mail:att@attps.cn



ATT

PRODUCT SERVICE
Report No.: 13EAB06003 51 20 of 84
8-DPSK:

= Agilent Marker

Select Marker
1 2 3 4

Normal

Delta

Delta Pair
Tracking Ref)
Ref A

Span Pair
Span Center

Off

More
1of2

Copyright 2000-2005 Agilent Technologies

s Marker
Mkrl 2.441 :
WPeak i - _ Select Harker

Normal

Delta

Delta Pair
{Tracking Ref)
Fef A

Span Pair
Span Center

#WBH 1

Off

More
1 of 2

Copyright 2000-2005 Agilent Technologies

ATT Product Service Co., Ltd. (CBTL Lab of UL/Demko)
No. 3, ChangLianShan Industrial Park, ChangAn Town, DongGuan City, GuangDong, China.
Phone: 86-769-8509 8000; Fax: 86-769-8509 8777 E-mail:att@attps.cn
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7.Dwell Time
7.1Test equipment
ltem| Equipment Manufacturer Model No. Serial No. Last Cal. Cal. Interval
1 | Seectrum Agilent Eago7e | YSA024070 1 5615007131 1y
analyzer 8
2 Attenuator Mini-Circuits BW-S10W2 101109 2012/12/28 1y
3 RF Cable Micable C10-01-01-1| 100309 2012/12/28 1y

7.2Block diagram of test setup

EUT and Assistant
Spectrum Attenuator System
Analyzer
7.3Limits

The average time of occupancy on any channel shall not be greater than 0.4 seconds within a

period of 0.4 seconds multiplied by the number of hopping channels employed.

7.4Test Procedure

(1) Configure EUT and assistant system according clause 2.4 and 7.2

(2) Connect EUT’s antenna output to spectrum analyzer by RF cable and though a 10dB
attenuator.

(3) Configure EUT work in test mode as stated in clause 2.4.

(4) Measure the hopping number and on time of each pulse with spectrum analyzer in zero span
set, and calculate dwell time with formula Dwell time = Hopping number/measure time

*0.4*79*pulse’s on time

7.5Test Result

EUT: PS3 AG2 BT Headset M/N: PL-6360A

Mode Number of hopping channel Limit Conclusion

DH1 133.51ms <400ms PASS

DH3 280.99ms <400ms PASS

DH5 322.32ms <400ms PASS

3-DH1 140.62ms <400ms PASS

3-DH3 280.45ms <400ms PASS

3-DH5 319.63ms <400ms PASS

Test Date : 2013-5-23 Test Engineer : Mike Yang

ATT Product Service Co., Ltd. (CBTL Lab of UL/Demko)
No. 3, ChangLianShan Industrial Park, ChangAn Town, DongGuan City, GuangDong, China.
Phone: 86-769-8509 8000; Fax: 86-769-8509 8777 E-mail:att@attps.cn
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7.60riginal test data

DH1: 50/55*0.4*79*0.4225=133.51ms
5 Agilent  19:21:12 Dec 43, 155

System, Alianments,

il

i

BW 108 kHz

- Agilent  19:24:54 Dec 43, 155

Atten 19 dB

lignments,

Marker a
4225000000 ps
-0.721 dB

| LH' lil |'| a, y ‘lrll[m“ I‘r

Align Mow, All required

| W il 'ur |

I “Id

Align Mow, All required

||| lI 1||| ||a| Iu“ lrI

|
11
&

LYY
S st g b

ITraceHWew

Trace
1 2 3

Clear Hrite

Max Hold

Min Hold

View

Blank

More
1of2

Marker

Select Marker
1 2 3 4

e

Normal

Delta

Delta Pair
{Tracking Ref)
Ref Delta

Span Pair

Span Center

Off

More
1of2

ATT Product Service Co., Ltd. (CBTL Lab of UL/Demko)

No. 3, ChangLianShan Industrial Park, ChangAn Town, DongGuan City, GuangDong, China.

Phone: 86-769-8509 8000; Fax: 86-769-8509 8777

E-mail:att@attps.cn
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DH3: 26/55*0.4*79*1.71=280.9872ms
- Agilent  19:33:31 Dec 43, 155

\*

Atten 16 dB

|

sty Alignments,

il

| |

i

i

Agilent 19:29:17 Dec 43, 155

Alignments,

I A i
Marker & s
1.710000000 ms
0.913 dB

Align Mo,

, All required

{ W

lign Mow, All required

| Marker

Select Marker
1 2 3 4

Normal

Delta

Delta Pair
{Tracking Ref)
Ref Delta

Span Pair

Span Center

Off

More
1of2

Select Marker
1 2z 3 4

e

Normal

Delta

Delta Pair
{Tracking Ref)
Ref Delta

1| Span

Span Pair

Center

Off

More
1 of 2

ATT Product Service Co., Ltd. (CBTL Lab of UL/Demko)

No. 3, ChangLianShan Industrial Park, ChangAn Town, DongGuan City, GuangDong, China.

Phone: 86-769-8509 8000; Fax: 86-769-8509 8777 E-mail:att@attps.cn
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DH5: 17/5s*0.4*79*3.0=322.32ms
= Agilent  19:31:38 Dec 43, 155

Atten 18 dB

my Alignmients, Align Now, Al reguired

e Nemned benad bt b

LN iy RPSUE ) TR | ) SV g P

L | I-L-.

i Agilent  19:33:48 Dec 43, 155

Mkrl a

Atten 16 dB

:my Alignments, Align Now, All required

I‘hI*"'"I"""J"'|I|'1|"""""“'|""""\,"'F*""'Hi"rlﬂ‘
Marker a ‘

3.900000000 ms
-0.482 dB

M| Span

| Marker

Select Marker
1 2z 3 A4
Normal

Delta

Delta Pair
{Tracking Ref)
Ref Delta
Span Pair

Span Center
Off

More

1 of 2

| Marker

Select Marker
1 2 3 4

Normal

Delta

Delta Pair
{Tracking Ref)
Ref Delta

Span Pair

Center

Off

More
1of2

ATT Product Service Co., Ltd. (CBTL Lab of UL/Demko)
No. 3, ChangLianShan Industrial Park, ChangAn Town, DongGuan City, GuangDong, China.
Phone: 86-769-8509 8000; Fax: 86-769-8509 8777 E-mail:att@attps.cn
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3-DH1: 50/5s*0.4*79*0.445=140.62ms

= Agilent  19:37:50 Dec 43, 155 | Sweep

Atten Sweep Time

5.600 s

em, Alignments, Align Now, All required Sweep

| un “ =

' SR

Auto Sweep
Coupling
SR A

i

Points
4a1

Segmented»

YEK 180 kHz

- Agilent  19:36:456 Dec 43, 155 | Marker

Select Marker
1 2 3 4

&y F||i!§]l'lr'l'|i§2=r'lt!5i_- Align Now, All reguired Normal

.I1 A || |] " 1”| “| / 1f||' Imr |||IF|I pfl'
_III h|| |~ | L ‘
Marker & i gl |’ Delta

4450000000 s ——
1.03 dB | (Tracking Ref)

Ref Delta

Span Pair
Span Center

Off

More
1of2

ATT Product Service Co., Ltd. (CBTL Lab of UL/Demko)
No. 3, ChangLianShan Industrial Park, ChangAn Town, DongGuan City, GuangDong, China.
Phone: 86-769-8509 8000; Fax: 86-769-8509 8777 E-mail:att@attps.cn
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3-DH3: 25/5s5*0.4*79*1.775=280.45ms

5 Agilent  19:39:09 Dec 43, 155 | Sweep

Atten 18 dB Sweep Time
16
my Alignments, Align Mow, All reguired Sweep
Single Caont
Auto Sweep
Coupling
‘ ‘ ‘ ‘ ‘ ‘ 3R 3A
H h Jl__‘ ___“_ JL]L N J __“_ l
Points
461
Segmented»
EH 166

= Agilent  19:41:15 Dec 43, 155 | Market

Select Marker
1 2 3 4
my Alignments, Alian Now, Al required Normal
r-J‘n'I |||||.J-._,I‘. lhlrlui \ .|'|,.|||,_ll|._
VPR e T RAlab A
TR A \ Delta
Marker a |
1.7750P0000 ms Delta Pair
0.992 dB (Tracking Ref)
Ref Delta
Span Pair
| Span Center
Off
More
1 of?2

ATT Product Service Co., Ltd. (CBTL Lab of UL/Demko)
No. 3, ChangLianShan Industrial Park, ChangAn Town, DongGuan City, GuangDong, China.
Phone: 86-769-8509 8000; Fax: 86-769-8509 8777 E-mail:att@attps.cn
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3-DH5: 17/5s5*0.4*79*2.975=319.634ms

= Agilent 19:45:00 Dec 43, 155 | Sweep

Atten 18 B

Sweep Time
5000 s
tem, Alignments, Align Moy, Al reguired Sweep
Single Cont
Auto Sweep
Coupling
SR SR
Al L __,ll |
Points
461
Segmented»

| Marker
Mkrl & 5 ms

Select Marker
1 2 3 4

temy Alignments, Align Now, All reguired Normal

I“‘ MM Vi Delta

Marker a
2.975000000 1 Delta Palr

-p.957 dB {Tracking Ref)

Ref Delta

Span Pair

Bl 50an Center

Off

More
1of 2

ATT Product Service Co., Ltd. (CBTL Lab of UL/Demko)
No. 3, ChangLianShan Industrial Park, ChangAn Town, DongGuan City, GuangDong, China.
Phone: 86-769-8509 8000; Fax: 86-769-8509 8777 E-mail:att@attps.cn
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8.Radiated emission
8.1Test equipment
Item Equipment Manufacturer | Model No. | Serial No. Last Cal. Cal. Interval
1 EMI Test R&S ESUS 100316 | 2012/11/26 1Y
Receiver
2 Spectrum Agilent Eago7e | YS4024070 | 5010107/31 1y
analyzer 8
3 Loop antenna Chase HLA6120 20129 2012/12/28 1y
4 |Trilog Broadband| o~ peck | vuLBo163 | 9163-462 | 2012/12/28 1Y
Antenna
5 | Double Ridged R&S HF907 100276 | 2012/12/28 1Y
Horn Antenna
6 Pre-Amplifier R&S SCU-01 10049 2012/12/28 1y
7 Pre-amplifier AH. PAMO0-0118 360 2012/12/28 1Y
8 RF Cable R&S RO1 10403 2012/12/28 1Y
9 RF Cable R&S R0O2 10512 2012/12/28 1Y
10 | Horn Antenna EMCO 3116 9608-4877 | 2012/12/28 1Y

8.2Block diagram of test setup

In 3m Anechoic Chamber Test Setup Diagram for below 1GHz

Semi-Anechoic 3m Chamber

Antenna Elevation Varies From 1 to 4 m

3.0m

(Reference Point)

1.5m(L)*1.0m(WY*0.8m(H) —

Turn Table
(Wood)

AMP

Receiver

— PC System

ATT Product Service Co., Ltd.

No. 3, ChangLianShan Industrial Park, ChangAn Town, DongGuan City, GuangDong, China.

(CBTL Lab of UL/Demko)

Phone: 86-769-8509 8000; Fax: 86-769-8509 8777

E-mail:att@attps.cn
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In 3m Anechoic Chamber Test Setup Diagram for frequency above 1GHz

Semi-Anechoic 3m Chamber

:]j ANTENNA ELEVATION VARIES FROM 1 TO 4 METER
3m

-
*

1.5m(L)*1.0m(W)*0_8m(H)

TURN TABLE 0.8m

(FIBRE GLASS)

ABSORBER

AAAAAA

Spectrum Analyzer H PC System

il

AMP

Note: For harmonic emissions test a appropriate high pass filter was inserted in the input port of

AMP.
8.3Limit
8.3.1 FCC 15.205 Restricted frequency band
MHz MHz MHz GHz
0.090 -0.110 1642 - 16.423 399.9-410 45-5.15
10.495 - 0.505 16.69475 - 16.69525 608 - 614 535-546
2.1735-2.1905 16.80425 - 16.80475 960 - 1240 725-7.75
4.125-4.128 25.5-25.67 1300 - 1427 8.025-85
417725 -4.17775 37.5-38.25 1435 -1626.5 9.0-9.2
4.20725 -4.20775 73-74.6 1645.5 - 1646.5 93-95
6.215-6.218 74.8-752 1660 - 1710 10.6-12.7
6.26775 - 6.26825 108 -121.94 1718.8-1722.2 13.25-134
6.31175-6.31225 123 - 138 2200 - 2300 14.47 - 14.5
8.291 - 8.294 149.9 - 150.05 2310-2390 1535-16.2
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-214
8.37625 - 8.38675 156.7 - 156.9 2690 - 2900 22.01-23.12
8.41425 -8.41475 162.0125-167.17 3260 - 3267 23.6-24.0
12.29-12.293 167.72 - 173.2 3332 -3339 31.2-318
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43 - 36.5
12.57675 - 12.57725 322-3354 3600 - 4400 (3)

ATT Product Service Co., Ltd. (CBTL Lab of UL/Demko)
No. 3, ChangLianShan Industrial Park, ChangAn Town, DongGuan City, GuangDong, China.
Phone: 86-769-8509 8000; Fax: 86-769-8509 8777  E-mail:att@attps.cn
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8.3.2 FCC 15.209 Limit

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uVv)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
74.0 dB(uV)/m (Peak
Above 1000 3 54.0 dB(u(\P/l)/r)n (Afverag)e)

8.3.3 Limit for this EUT

All the emissions appearing within 15.205 restricted frequency bands shall not exceed the limits
shown in 15.209, all the other emissions shall be at least 20dB below the fundamental emissions,

or comply with 15.209 limits.

8.4Test Procedure

(1) EUT was placed on a non-metallic table, 80 cm above the ground plane inside a
semi-anechoic chamber.

(2) Setup EUT and assistant system according clause 2.4 and 8.2

(3) Test antenna was located 3m from the EUT on an adjustable mast. Below pre-scan procedure
was first performed in order to find prominent radiated emissions.

(a) Change work frequency or channel of device if practicable.

(b) Change modulation type of device if practicable.

(c) Change power supply range from 85% to 115% of the rated supply voltage

(d) Rotated EUT though three orthogonal axes to determine the attitude of EUT arrangement
produces highest emissions

(4) Spectrum frequency from 9MHz to 25GHz (tenth harmonic of fundamental frequency) was
investigated, and no any obvious emission were detected from 9KHz to 30MHz and 18GHz to
25GHz, so below final test was performed with frequency range from 30MHz to 18GHz.

(5) For final emissions measurements at each frequency of interest, the EUT were rotated and
the antenna height was varied between 1m and 4m in order to maximize the emission.
Measurements in both horizontal and vertical polarities were made and the data was recorded.
In order to find the maximum emission, the relative positions of equipments and all of the
interface cables were changed according to ANSI C63.10 2009 on Radiated Emission test.

(6) For emissions from 30MHz to 1GHz, Quasi-Peak values were measured with EMI Receiver
and the bandwidth of Receiver is 120 KHz.

(7)For emissions above 1GHz, both Peak and Average level were measured with Spectrum
Analyzer, and the RBW is set at 1IMHz, VBW is set at 3MHz for Peak measure; RBW is set at
1MHz, VBW is set at 10Hz for Average measure.

(8) For emissions below 1GHz, according explorer test, when change Tx mode and channel,

ATT Product Service Co., Ltd. (CBTL Lab of UL/Demko)
No. 3, ChangLianShan Industrial Park, ChangAn Town, DongGuan City, GuangDong, China.
Phone: 86-769-8509 8000; Fax: 86-769-8509 8777  E-mail:att@attps.cn
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have no distinct influence on emissions level, so for emissions below 1GHz, the final test was

only performed with EUT working in GFSK, Tx 2440MHz mode.

8.5Test result

PASS. (See below detailed test result)

All the emissions except fundamental emission from 9KHz to 25GHz were comply with 15.209
limit.

The frequency range from 30MHz to 10th harmonic (25GHz) are checked. and no any emissions
were found from 18GHz to 25 GHz, So the radiated emissions from 18GHz to 25GHz were not
record.

ATT Product Service Co., Ltd. (CBTL Lab of UL/Demko)
No. 3, ChangLianShan Industrial Park, ChangAn Town, DongGuan City, GuangDong, China.
Phone: 86-769-8509 8000; Fax: 86-769-8509 8777  E-mail:att@attps.cn
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Radiated Emission Test Result

Test Mode:GFSK

Test Site
Test Date
EUT

Power Supply

: 3m Chamber
: 2013-5-23
: PS3 AG2 BT Headset

:DC 3.7V

Tested By

Model Number

Test Mode

(Below 1GHz)

: Mike Yang
. PL-6360A

: GFSK Tx mode CHO

Condition : Temp:24.5’C,Humi:55% Antenna/Distance : 3m/V
No.# Frequency+ Reading+ Corrects Result+ Limit+ Margin+ Remark+
4 (MHz)+ (dBuV/m)¥ | Factor(dB/m)+| (dBuVim)< | (dBuVim)~ (dB) 4
1+ 32000994 33.70¢ -1374# 2196¢ 3930+ -17 54+ QB+
24 T3.538004 36.95¢ -15304 21.56¢ 39504 -17 844 QBs
34 413.1499+¢ 35.86¢ £.40¢ 29.46# 43.50¢ -16.04# QB+
40 67706007 20.80¢ 029+ 2051¢ 45.50# -15.09¢ QPs
3o 790.48004 20.80¢ 0.94¢ 30.74¢ 43.50# -14 764 QB+
6+ 897.1798# 3021¢ 0.78# 30.99¢ 45.50# -1451# QPs

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with QP limit, QP Result is deemed to comply with QP limit

Test Site : 3m Chamber
Test Date : 2013-5-23 Tested By : Mike Yang
EUT : PS3 AG2 BT Headset Model Number : PL-6360A
Power Supply :DC 3.7V Test Mode : GFSK Tx mode CHO
Condition : Temp:24.5’C,Humi:55% Antenna/Distance : 3m/H
No.# Frequency+ Reading+ Correct+ Result+ Limit+ Margin+ Remark+ |
+ (MHz)+ (dBuV/m)+ | Factor(dB/m)<| (dBuV/m)+~ (dBuV /m)+ (dB)+ +
1+ 124 0000+ 3323# -12904¢ 20204 4300+ 2271 QP+
24 224 0000+ 4111+ -1320¢ 2782 43504 -17 684 QP+
3 414 1200+ 4081+ 6554 34 284 43504 -113220 QP+
44 420.07904 32200 0.63¢ 32830 43 504 12674 QP+
54 6808700+ 36.04¢ 0.12+¢ 36.164 45504 9344 QP+
6+ 79620084 33.06¢ 4.38¢ 37.64+ 45.50¢ -T.86¢ QP+

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with QP limit, QP Result is deemed to comply with QP limit

ATT Product Service Co., Ltd.

Phone: 86-769-8509 8000; Fax: 86-769-8509 8777

(CBTL Lab of UL/Demko)
No. 3, ChangLianShan Industrial Park, ChangAn Town, DongGuan City, GuangDong, China.

E-mail:att@attps.cn
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Test Site : 3m Chamber

Test Date : 2013-5-23 Tested By : Mike Yang

EUT : PS3 AG2 BT Headset Model Number : PL-6360A

Power Supply :DC 3.7V Test Mode : GFSK Txmode CH39

Condition : Temp:24.5’C,Humi:55% Antenna/Distance : 3m/H
No.o Frequency+ Reading+ Carrect Results Limit+ Margin+ Remark+
s (MHz)+ (dBuV/m)< | Factor(dB/m)}<| (dBuV/m)+ | (dBuV/im)+ (dB) a
1¢ 224 0000+ 44784 -13.46¢ 20324 45.50¢ -16.18¢ QP+
24 414.1200# 40774 £5.40s 4038+ 45500 5226 QPs
3o 4800799+ 38440 261¢ 35.83¢ 45.50¢ 967¢ QB¢
4¢ 630.8700¢ 41.59¢ 4434 37.16¢ 45.50¢ 8344 QB¢
54 7962998+ 40.80¢ 0754 4014+ 45500 5360 QPs
G 519 8500+ 30400 42¢ 31.07¢ 45.50¢ 14 43¢ QB¢

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor

2. If Peak Result comply with QP limit, QP Result is deemed to comply with QP limit

Test Site
Test Date
EUT

Power Supply

: 3m Chamber

: 2013-5-23

: PS3 AG2 BT Headset
:DC 3.7V

Tested By

Model Number

Test Mode

: Mike Yang
: PL-6360A

: GFSK Txmode CH39

Condition : Temp:24.5’C,Humi:55% Antenna/Distance : 3m/V
No.# Frequency+ Reading+ Corrects Result+ Limit+ Margin+ Remark+
4 {MHz)+ (dBuV/m}< | Factor(dBm)+| (dBuVim}¥ | (dBuVim)~ {dB)~ 4
14 7338000 43264 -16.70+ 26 564 30.50# -12.940 QP#
¢ 109.5400+# 4121# -18.124 23.00¢ 43.00¢ -19.91# QP+
34 41514004 30.81s 0364 30464 45350# -15.04# Qps
44 377.0800+ 32.56¢ -7.884 24 .68¢ 45350¢ -20.82¢ QP+
3o 67796004 34.83# 4820 3001 45.50#¢ -15.494 QPs
6+ 70620084 3526# -4 854 30414 45350+ -15.09+ Qps

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor

2. If Peak Result comply with QP limit, QP Result is deemed to comply with QP limit

ATT Product Service Co., Ltd.

(CBTL Lab of UL/Demko)

No. 3, ChangLianShan Industrial Park, ChangAn Town, DongGuan City, GuangDong, China.

Phone: 86-769-8509 8000; Fax: 86-769-8509 8777

E-mail:att@attps.cn
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Test Site : 3m Chamber

Test Date : 2013-5-23 Tested By : Mike Yang

EUT . PS3 AG2 BT Headset Model Number : PL-6360A

Power Supply :DC 3.7V Test Mode : GFSK Txmode CH78

Condition : Temp:24.5’C,Humi:55% Antenna/Distance : 3m/V
Neg.@ Frequency+ Reading+ Corrects Result+ Limit+ Margin+ Remark+
4 (MHz)+ (dBuV/m}¢ | Factor(dBfm)+| (dBuVim)+ | (dBuVim}+ (dB)+ 4
1a 733800+ 42326+ -16.70+4 2356+ 303500 -13.04¢0 QP#
24 109 3400+ 40214 -18.12¢ 22004 43.00# -2091+# QP+
34 413.1499# 38.82¢ 0364 20 46+ 45500 -16.04#¢ QP+
40 481.0500# 36.604 -11.18# 2551+ 45500 -19.994 QP+
54 672.1300¢ 34 .86+ -53.284 20380 4350+ -1392¢ QP+
e 7962008 33.76+ 4 85¢ 2801« 45500 -16.59+4 QP+

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor

2. If Peak Result comply with QP limit, QP Result is deemed to comply with QP limit

Test Site
Test Date
EUT

Power Supply

: 3m Chamber

: 2013-5-23

: PS3 AG2 BT Headset
: DC 3.7V

Tested By

Model Number

Test Mode

: Mike Yang
. PL-6360A
: GFSK Txmode CH78

Condition : Temp:24.5’C,Humi:55% Antenna/Distance : 3m/H
No.# Frequency+ Reading+ Corrects Resuli+ Limit+ Margin+ Remark+
4 {(MHz)~ {(dBuV/m}¥ | Factor(dB/m)+| (dBuVim)¢ | (dBuV/m)}~ (dB)» &
19 7338004 4226# -16.704 23 364 39300 -13940 Qps
e 109.5400¢ 4021+ 18124 22094 43.00¢ -2091# Qps
34 41314004 38824 8364 20.464 43.30# -16.044 QB+
44 481.0300+ 36.694 -11.18¢ 23314 4330¢ -19.994 QB+
5¢ 672.1390¢ 34 864 3286 20 384 4330¢ 13026 QR+
64 7962008 33.76¢ -4.850 2801s 43504 -16.594 QP

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor

2. If Peak Result comply with QP limit, QP Result is deemed to comply with QP limit

ATT Product Service Co., Ltd.

(CBTL Lab of UL/Demko)

No. 3, ChangLianShan Industrial Park, ChangAn Town, DongGuan City, GuangDong, China.

Phone: 86-769-8509 8000; Fax: 86-769-8509 8777

E-mail:att@attps.cn
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Test mode:8DPSK

Test Site : 3m Chamber
Test Date : 2013-5-23 Tested By : Mike Yang
EUT : PS3 AG2 BT Headset Model Number . PL-6360A
Power Supply :DC 3.7V Test Mode : 8DPSK Tx mode CHO
Condition : Temp:24.5’C,Humi:55% Antenna/Distance : 3m/V
No.# Frequency+ Reading+ Corrects Result+ Limit+ Margin+ Remark+
g (MHz)~ (dBuV/m)< | Factor(dBm)+| (dBuV/m} (dBuV/m)+ (dB)+~ a
1# 3070004 4216+ -14 82# 2734+ 30500 -12.164 QP
24 801700+ 32610 -15.14# 1748+ 43.00# 25524 )
3 174.3300+ 26.15# -10.82¢ 1533# 43.00# 27674 )
44 40558004 45798 -£.63+ 0 les 45350+ 63440 )
3¢ 4032 68004 40684 1520 i3 les 45350+ 12344 )
G 528 5800+ 38351e -3.544 32078 45350+ -12.53¢ )
Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with QP limit, QP Result is deemed to comply with QP limit
Test Site : 3m Chamber
Test Date : 2013-5-23 Tested By : Mike Yang
EUT : PS3 AG2 BT Headset Model Number . PL-6360A
Power Supply :DC 3.7V Test Mode : 8DPSK Tx mode CHO
Condition : Temp:24.5’C,Humi:55% Antenna/Distance : 3m/H
No.# Frequency+ Reading+ Correct Result~ Limit+ Margin+ Remark+
¥ (MHz)+ (dBuV/m)}+ | Factor(dB/m)~| (dBuV/im)~ (dBuV fm)+ (dB)+ a
1¢ 3970004 4116+ -14 54# 27624 3030+ -11.88+ QBF
s 1260300+ 20 53+ -12.73¢ 16 82+ 43.00# -26.18+ )
3+ 4141200+ 45234 £.534 3870+ 45350+ -6.80+ )
4+ 316.9400+ 38.75¢ 3150 33600 45350+ -11.90+ )
3¢ 535.7400+ 3620+ 3310 32880 45350+ -12.624 )
6+ 630.7008+4 31.78# -1.03+4 30.75# 45350+ -14.75¢ QP+~

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with QP limit, QP Result is deemed to comply with QP limit

ATT Product Service Co., Ltd. (CBTL Lab of UL/Demko)
No. 3, ChangLianShan Industrial Park, ChangAn Town, DongGuan City, GuangDong, China.
Phone: 86-769-8509 8000; Fax: 86-769-8509 8777  E-mail:att@attps.cn
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Test Site : 3m Chamber

Test Date : 2013-5-23 Tested By : Mike Yang

EUT . PS3 AG2 BT Headset Model Number . PL-6360A

Power Supply :DC 3.7V

Test Mode

: 8DPSK Tx mode CH39

Condition : Temp:24.5’'C,Humi:55% Antenna/Distance : 3m/V
No.# Frequency+ Reading+ Correct+ Results Limit+ Margin+ Remark+< |-
e (MHz)+~ (dBuV/im}+ | Factor(dB/m)+~| (dBuV/im} (dBuV/m} (dB)+ +
1+ 124.0900+ 3323+ -12.94# 2029+ 43.00+ 22714 QP+
2 224 0000+ 41.11+ -13.28+# 2782 4530+ -17 68+ QP+
34 4141200+ 40.81+ -6.534 3428+ 4530+ -11.224 QP+
4+ 420.0799+, 3220+ 0.63+ 32.83# 4530+ -12.674 QP+
34 G20 E8T00+ 36.04+ 012+ 36.16+ 4530+ 0344 QP+
6+ TRE6 2008+ 33.06+ 438+ 3764 4530+ -7.86+ QP+

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with QP limit, QP Result is deemed to comply with QP limit

Test Site : 3m Chamber
Test Date : 2013-5-23
EUT . PS3 AG2 BT Headset

Power Supply :DC 3.7V

Tested By

Model Number

Test Mode

: Mike Yang

: PL-6360A

: 8DPSK Tx mode CH39

Condition : Temp:24.5’C,Humi:55% Antenna/Distance : 3m/H
No.# Frequency+ Reading+ Correct Result+ Limit+ Margin+ Remark+
4 (MHz)+ (dBuVim)< | Factor(dBm)| (dBuV/m)+ | (dBuV/im)} (dB)+ ¥
1¥ 30.7000+ 43 43+ -14.344 28.809s 3930+ -10.61+ QF#
2a 40442000 43.09# -7 454 40.64+# 43.50# 486+ Qs
34 33827004 38474 -1.909+ 33.48# 43.50# -12.02¢ Qs
4 367.37994 3532 -2.3530# 3322¢ 43.50# -1228+ Qs
54 667.28004 2096+ 073 30.71# 43.50# -14.78# QP&
6+ 203 .0000+ 20350 426+ 33.81¢ 43.50# -11.69+4 Qs

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with QP limit, QP Result is deemed to comply with QP limit

ATT Product Service Co., Ltd.

(CBTL Lab of UL/Demko)

No. 3, ChangLianShan Industrial Park, ChangAn Town, DongGuan City, GuangDong, China.

Phone: 86-769-8509 8000; Fax: 86-769-8509 8777

E-mail:att@attps.cn
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Test Site : 3m Chamber

Test Date : 2013-5-23 Tested By : Mike Yang

EUT . PS3 AG2 BT Headset Model Number . PL-6360A

Power Supply

:DC 3.7V

Test Mode

: 8DPSK Tx mode CHT78

Condition : Temp:24.5’'C,Humi:55% Antenna/Distance : 3m/V
No.# Frequency+ Reading+ Corrects Result+ Limit+ Margin+ Remark+
b (MHz)+ (dBuVim)+ | Factor(dB/m)+*| (dBuVim}+ | (dBuVim)~ (dB)~ &
1# 6934190+ 3017+ 033¢ 30.30¢ 43309 -13.00# QP+
2¢ 2193800+ 30,004 0.67¢ 30.76¢ 43500 -14.740 QBs
3¢ 4083000+ 47.13¢ 6444 40694 43500 4810 QBs
4¢ 39.7000+ 43.60# -14.82# 28.78# 39.50# -10.720 QB+
5¢ 83.2900¢ 36.77¢ 1431+ 22.26¢ 39.50# -17.24¢ QB+

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor

2. If Peak Result comply with QP limit, QP Result is deemed to comply with QP limit

Test Site
Test Date
EUT

Power Supply

: 3m Chamber
1 2013-5-23
. PS3 AG2 BT Headset

:DC 3.7V

Tested By

Model Number

Test Mode

: Mike Yang

: PL-6360A

: 8DPSK Tx mode CH78

Condition : Temp:24.5’C,Humi:55% Antenna/Distance : 3m/H
No# Frequency+ Reading+ Corrects Results Limit+ Margin+ Eemark+
+ (MHz)~ (dBuV/m}+ | Factor(dB/m}+| (dBuVim}~ | (dBoVim} (dB)}+ +
la T80.3000+4 10564 4478 34.03# 4350+ -11.47# QPp+#
24 67020004 3031e 0.73# 31.04# 4330+ -14 464 QF+#
ia 32034004 30.48# 4274 34614 4350+ -10.89+ QP+
4a 4121300+ 4715 6.75¢ 4040+ 4350+ -5.10+ QP+
54 30.7000+ 4316+ -14 344 28610 30.30# -10.88+ QF+#
G4 20.4390+ 33710 -13.85# 1786+ 30.50# -21.64+ QP+

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor

2. If Peak Result comply with QP limit, QP Result is deemed to comply with QP limit

ATT Product Service Co., Ltd.

Phone: 86-769-8509 8000; Fax: 86-769-8509 8777

(CBTL Lab of UL/Demko)
No. 3, ChangLianShan Industrial Park, ChangAn Town, DongGuan City, GuangDong, China.

E-mail:att@attps.cn
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Radiated Emission Test Result

Test Mode:GFSK

Test Site

Test Date
EUT

Power Supply

: 3m Chamber
: 2013-5-23

: PS3 AG2 BT Headset
:DC 3.7V

Tested By

Model Number

Test Mode

(Above 1GH2z)

: Mike Yang
. PL-6360A
: GFSK Txmode CHO

Condition : Temp:24.5’C,Humi:55% Antenna/Distance : 3m/V
No.# Frequency+ Readings Corrects Result+ Limit+ Margin+ Remark+
4 (MHz)~ (dBuVim)+ | Factor(dB/m)+'| (dBuVim}¥ | (dBoVim}® (dB} 4
1 2402.000+ 88714 0.18¢ 23.804 74.004 14.89¢ peaks
14 48045004 56.024 6.33# 61.854 74.004 -11.15+ peaks
34 4804.3004 42.004 6.834 48024 34.004 -3.084 AVGe

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with QP limit, QP Result is deemed to comply with QP limit

Test Site

Test Date
EUT

Power Supply

: 3m Chamber
: 2013-5-23

: PS3 AG2 BT Headset
: DC 3.7V

Tested By

Model Number

Test Mode

: Mike Yang
: PL-6360A
: GFSK Txmode CHO

Condition : Temp:24.5’C,Humi:55% Antenna/Distance : 3m/H
No.# Frequency+ Readings Corrects Result+~ Limit+ Margin+ Remark+
a (MHz)+ (dBuVim}+ | Factor(dB/m)}+| (dBuV/im)}¢ | (dBuV/m)< (dBE)~ o
1# 2402 000+ 0336+ 0.18# 0334+ 74.004 19.34+# peak+
e 4804 300+ 5882+ 683+ 63.63+ 74.004 g330 peak+
34 4804 300+ 41.92¢ 683+ 48,75+ 34.00+ AT AVGY

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with QP limit, QP Result is deemed to comply with QP limit

ATT Product Service Co., Ltd.

Phone: 86-769-8509 8000; Fax: 86-769-8509 8777

(CBTL Lab of UL/Demko)
No. 3, ChangLianShan Industrial Park, ChangAn Town, DongGuan City, GuangDong, China.

E-mail:att@attps.cn
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Test Site : 3m Chamber

Test Date : 2013-5-23 Tested By : Mike Yang

EUT : PS3 AG2 BT Headset Model Number : PL-6360A

Power Supply

:DC 3.7V

Test Mode

: GFSK Txmode CH39

Condition : Temp:24.5’C,Humi:55% Antenna/Distance : 3m/H
No.o Frequency+ Reading+ Correct” Result~ Limit+< Margin+ Remark+
s (MHz)+~ (dBuV/m)}+ | Factor{(dB/m}+| (dBuV/m}¥ [ (dBuVim)} (dB)} +
14 2441 0004 2631+ 0249 286530 T74.00¢ 12.55¢ peaks
1¢ 4881000+ 3824# 697¢ 63521+ T74.00# -8.79¢ peak+
3¢ 4881.0000 43.85¢ 697¢ 50820 34.000 -3.184 AVGe

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor

2. If Peak Result comply with QP limit, QP Result is deemed to comply with QP limit

Test Site
Test Date
EUT

Power Supply

: 3m Chamber
: 2013-5-23
. PS3 AG2 BT Headset

:DC 3.7V

Tested By

Model Number

Test Mode

: Mike Yang

: PL-6360A

: GFSK Tx mode CH39

Condition : Temp:24.5’C,Humi:55% Antenna/Distance : 3m/V
Na.# Frequency+ Readings Correct? Results Limit+ Margin+ Remark+
F‘ (MHz)+ (dBuV/m)}+ | Factor{dB/m}+| (dBuV/im)}+ [ (dBuVim)+ (dB)+ &
19 2441.0004 03.62# 024+ 03.86+ 74.004 19.86+4 peaks
24 4882.000¢ 60.96¢ 6074 67.93¢ 74.00¢ 6.07¢ peaks
34 4882.0004 42 894 697+ 40 86+ 34.00¢ 4147 AVGY

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor

2. If Peak Result comply with QP limit, QP Result is deemed to comply with QP limit

ATT Product Service Co., Ltd.

Phone: 86-769-8509 8000; Fax: 86-769-8509 8777

(CBTL Lab of UL/Demko)
No. 3, ChangLianShan Industrial Park, ChangAn Town, DongGuan City, GuangDong, China.

E-mail:att@attps.cn
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Test Site : 3m Chamber

Test Date : 2013-5-23 Tested By : Mike Yang

EUT . PS3 AG2 BT Headset Model Number : PL-6360A

Power Supply

:DC 3.7V

Test Mode

: GFSK Tx mode CH78

Condition : Temp:24.5’C,Humi:55% Antenna/Distance : 3m/V
No.# Frequency+ Reading+ Correct+ Result+ Limit+ Margin+ Remark+
4 (MHz)~ {(dBuVim)+ | Factor(dB/m}+| {dBuVim}+ | (dBuVim)~ {(dB)+ 4
1 2480300+ BT.68F 0.33¢ ER.OLS 74.00¢ 14014 peak+
24 4960.000+ 55.56¢ 708 62.64+ 74.00¢ -11.364 peak+
3¢ 4960.000+ 41550 7080 48.63+ 54.00¢ 55370 AVGS

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with QP limit, QP Result is deemed to comply with QP limit

Test Site
Test Date
EUT

Power Supply

: 3m Chamber
: 2013-5-23

. PS3 AG2 BT Headset

:DC 3.7V

Tested By

Model Number

Test Mode

: Mike Yang

: PL-6360A

: GFSK Txmode CH78

Condition : Temp:24.5’C,Humi:55% Antenna/Distance : 3m/H
No.# Frequency+ Readings Corrects Result~ Limit+ Margin+ Remark+
4 (MHz)+ (dBuVim}+ | Factor(dB/m)}¥| (dBuV/im}+ | (dBuVim)}~ (dB} ¥
1¥ 4960.000+ 5870+ 7088 63.78¢ 74004 2220 peak+
2a 4960.000+ 44.60+ 7088 51.68+ 34.00+ -232# AVGY
34 24803004 01474 033 01800 74004 17.804 peak+

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with QP limit, QP Result is deemed to comply with QP limit

ATT Product Service Co., Ltd.

(CBTL Lab of UL/Demko)

No. 3, ChangLianShan Industrial Park, ChangAn Town, DongGuan City, GuangDong, China.
E-mail:att@attps.cn

Phone: 86-769-8509 8000; Fax: 86-769-8509 8777
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Test mode:8DPSK

Test Site : 3m Chamber

Test Date : 2013-5-23 Tested By : Mike Yang

EUT . PS3 AG2 BT Headset Model Number . PL-6360A

Power Supply

:DC 3.7V

Test Mode

: 8DPSK Tx mode CHO

Condition : Temp:24.5’C,Humi:55% Antenna/Distance : 3m/V
No.# Frequency+ Reading+ Corrects Result+ Limit+ Margin+ Remark+
4 (MHz)+ (dBuV/m)}< | Factor(dB/m)}<| (dBuVim}+ | (dBuVim)~ {(dB)~ 4
14 4797 3004 37010 6.834 64.75¢ 74.00+ 9250 peak#
1¢ 2400.000+ 00.30¢ 0.18# 00.68¢ 7400+ 1668+« peak+
34 4797 3004 3988+ 6.83+ 46.71¢ 3400+ -7.294 AVGY

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with QP limit, QP Result is deemed to comply with QP limit

Test Site
Test Date
EUT

: 3m Chamber
: 2013-5-23

. PS3 AG2 BT Headset

Tested By

Model Number

: Mike Yang

: PL-6360A

Power Supply :DC 3.7V Test Mode : 8DPSK Tx mode CHO
Condition : Temp:24.5’C,Humi:55% Antenna/Distance : 3m/H
No.# Frequency+ | Readings Corrects Result Limit+ Margin+ Remark+
4 (MHz)~ (dBuV/m}¢ | Factor(dBm)+| (dBoVim)e | (dBuV/im)< (dB)+~ &
14 4707 500¢ 37028 6.83¢ 64 73+ 74000 SURATY peaks
2 4707 5004 42704 6.83¢4 49534 34 .00# 4474 ANVGS
3 2400.000# 103 40+ 0.1%# 103 58¢ 74 .00# 20580 peaks

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor

2. If Peak Result comply with QP limit, QP Result is deemed to comply with QP limit

ATT Product Service Co., Ltd.

Phone: 86-769-8509 8000; Fax: 86-769-8509 8777

(CBTL Lab of UL/Demko)
No. 3, ChangLianShan Industrial Park, ChangAn Town, DongGuan City, GuangDong, China.

E-mail:att@attps.cn
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Test Site : 3m Chamber
Test Date : 2013-5-23 Tested By : Mike Yang
EUT : PS3 AG2 BT Headset Model Number . PL-6360A
Power Supply :DC 3.7V Test Mode : 8DPSK Tx mode CH39
Condition : Temp:24.5’'C,Humi:55% Antenna/Distance : 3m/V
No.# Frequency+ Reading+ Correct+ Result+ Limit+ Margin+ Remark+
a (AMHz)+ (dBuV/m)+ | Factor{(dB/m)<| (dBuV/m} (dBuV/m)+ (dB)+ ¥
14 47097 300+ 61.04+ 6834 67.87+# 74 .00+ 6134 peaks
24 4797 500+ 44138 6834 3005+ 34.00+ 3034 AVGH
340 2400.000+: 0083 0180 0103 74000 1703+ peak:”

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with QP limit, QP Result is deemed to comply with QP limit

Test Site : 3m Chamber
Test Date : 2013-5-23 Tested By : Mike Yang
EUT : PS3 AG2 BT Headset Model Number : PL-6360A
Power Supply :DC 3.7V Test Mode : 8DPSK Tx mode CH39
Condition : Temp:24.5’C,Humi:55% Antenna/Distance : 3m/H
No.# Frequency+ Reading+ Corrects Result+ Limit+ Margin+ Remark+
o (MHz)< (dBuV/m)< | Factor(dB/m)| (dBuVim}< | (dBuV/im)< (dB) e
14 2433.000+ 89700 0244 20044 74000 15044 peak+
e 42835000+ 31320 6974 3849+ 7400+ -13.31# peaks
34 4885000+ 4028+ 6974 4723 3400+ 6.75¢ AVGe

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with QP limit, QP Result is deemed to comply with QP limit

ATT Product Service Co., Ltd. (CBTL Lab of UL/Demko)
No. 3, ChangLianShan Industrial Park, ChangAn Town, DongGuan City, GuangDong, China.
Phone: 86-769-8509 8000; Fax: 86-769-8509 8777  E-mail:att@attps.cn
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Test Site : 3m Chamber
Test Date : 2013-5-23 Tested By : Mike Yang
EUT : PS3 AG2 BT Headset Model Number . PL-6360A
Power Supply :DC 3.7V Test Mode : 8DPSK Tx mode CH78
Condition : Temp:24.5’'C,Humi:55% Antenna/Distance : 3m/V
No.# Frequency+ Reading+ Corrects Results Limit+ Margin+ Remark+
a (MHz) (dBuV/m)+ | Factor(dB/m)}¢| (dBuVim)}< | (dBuVim)@ (dB)~ a
1¢ 2435 0000 20280 02448 E032e 74004 15524 peak+
2 4E83.0004 36194 6874 63.16+ 74004 -10 844 peak+
3 42830004 423350 697+¢ 40304 34004 470+ AVGH

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with QP limit, QP Result is deemed to comply with QP limit

Test Site : 3m Chamber
Test Date : 2013-5-23 Tested By : Mike Yang
EUT : PS3 AG2 BT Headset Model Number : PL-6360A
Power Supply :DC 3.7V Test Mode : 8DPSK Tx mode CH78
Condition : Temp:24.5’C,Humi:55% Antenna/Distance : 3m/H
No.# Frequency+ Reading+ Caorrects Result” Limit+ Margin+ Remark+
o (MHz)+ (dBuV/m)+ | Factor(dB/m}<| (dBuVim)¢ | (dBuVim)< (dB)~ a
1¢ 4797 300¢ 58820 6.83¢ 63 6354 74004 £330 peaks
2 4797 300¢ 431234 6.83¢ 50,06+ 54.00¢ 3044 AVGe
3¢ 2400.000+ 103 369 0.18¢ 103 340 74.00¢ 20 540 peak+

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with QP limit, QP Result is deemed to comply with QP limit

ATT Product Service Co., Ltd. (CBTL Lab of UL/Demko)
No. 3, ChangLianShan Industrial Park, ChangAn Town, DongGuan City, GuangDong, China.
Phone: 86-769-8509 8000; Fax: 86-769-8509 8777  E-mail:att@attps.cn
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9.Band Edge Compliance
9.1Test equipment
Iltem Equipment Manufacturer | Model No. | Serial No. Last Cal. Cal. Interval
1 EMI Test R&S ESUS 100316 | 2012/11/26 1Y
Receiver
2 Spectrum Agilent Eago7e | YUS4024070 | 5010107/31 1Y
analyzer 8
g [|Trilog Broadband| o\~ heck | vuLBO163 | 9163-462 | 2012/12/28 1Y
Antenna
4 | Double Ridged R&S HF907 100276 | 2012/12/28 1Y
Horn Antenna
5 | Pre-Amplifier R&S SCU-01 10049 2012/12/28 1Y
6 | Pre-amplifier AH. PAM0-0118 360 2012/12/28 1Y
7 RF Cable R&S RO1 10403 | 2012/12/28 1Y
8 RF Cable R&S RO2 10512 2012/12/28 1Y

9.2Block diagram of test setup

g

Semi-Anechoic 3m Chamber

ANTENNA ELEVATION VARIES FROM 1 TO 4 METER

3m

-
-

1.5m(L)*1.0m(W)*0.8m(H)

ABSORBER

AAAAAA

TURN TABLE
(FIBRE GLASS)

0.8m

AMP

Spectrum Analyzer

— PC System

9.3Limit

il

All the lower and upper band-edges emissions appearing within 2310MHz to 2390MHz and
2483.5MHz to 2500MHz restricted frequency bands shall not exceed the limits shown in 15.209,
all the other emissions outside operation frequency band 2400MHz to 2483.5MHz and 5725MHz

to 5850MHz shall be at least 20dB below the fundamental emissions, or comply with 15.209

limits.

ATT Product Service Co., Ltd. (CBTL Lab of UL/Demko)
No. 3, ChangLianShan Industrial Park, ChangAn Town, DongGuan City, GuangDong, China.
Phone: 86-769-8509 8000; Fax: 86-769-8509 8777  E-mail:att@attps.cn
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9.4Test Procedure

Same with clause 8.4 except change investigated frequency range from 2310MHz to 2415MHz
and 2475MHz to 2500MHz.

9.5Test result
PASS. (See below detailed test result)

ATT Product Service Co., Ltd. (CBTL Lab of UL/Demko)
No. 3, ChangLianShan Industrial Park, ChangAn Town, DongGuan City, GuangDong, China.
Phone: 86-769-8509 8000; Fax: 86-769-8509 8777  E-mail:att@attps.cn
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Radiated Emission Test Result

Test Site : 3m Chamber
Test Date : 2013-5-23 Tested By : Mike Yang
EUT : PS3 AG2 BT Headset Model Number : PL-6360A
Power Supply :DC 3.7V Test Mode : GFSK Hopping on
Condition : Temp:24.5’C,Humi:55% Antenna ' H
Data : 45
126.0 dBu¥/m
Limit1: —_—
limit2:
3
b
66
1ww—u"\~/wj
T e L S B L™
6.0
2310.000 2319.50  2329.00 233850 234800 235750  2367.00 237650  2386.00 2405.00 MHz
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV/m) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
2390.000 45,76 0.17 45.93 74.00 -28.07 peak
2400.000 50.85 0.18 51.03 74.00 -22.97 peak
2402.863 93.07 0.18 93.25 74.00 19.25 peak

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit

ATT Product Service Co., Ltd. (CBTL Lab of UL/Demko)
No. 3, ChangLianShan Industrial Park, ChangAn Town, DongGuan City, GuangDong, China.
Phone: 86-769-8509 8000; Fax: 86-769-8509 8777  E-mail:att@attps.cn
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Radiated Emission Test Result
Test Site : 3m Chamber
Test Date : 2013-5-23 Tested By : Mike Yang
EUT : PS3 AG2 BT Headset Model Number : PL-6360A
Power Supply :DC 3.7V Test Mode : GFSK Hopping on
Condition : Temp:24.5’C,Humi:55% Antenna 1V
Data : 46
126.0 dBu¥/m
Limit1: —_—
limit2:
3
‘.\/_
66
1NV—WN-}
e el
60
2310000 231950 2372900 233850 234800 235750 236700 237650  2386.00 240500 MHz
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuv/m) | Factor(dB/m) | (dBuVv/m) (dBuv/m) (dB)
1 2390.000 45.92 0.17 46.09 74.00 -27.91 peak
2 2400.000 55.45 0.18 55.63 74.00 -18.37 peak
3 2402.625 92.40 0.18 92.58 74.00 18.58 peak

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit

ATT Product Service Co., Ltd.

(CBTL Lab of UL/Demko)

No. 3, ChangLianShan Industrial Park, ChangAn Town, DongGuan City, GuangDong, China.
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Radiated Emission Test Result

Test Site : 3m Chamber
Test Date : 2013-5-23 Tested By : Mike Yang
EUT : PS3 AG2 BT Headset Model Number : PL-6360A
Power Supply :DC 3.7V Test Mode : GFSK Hopping on
Condition : Temp:24.5’C,Humi:55% Antenna 1V

Data : 47

126.0 dBu¥/m
Limit1: —_—
limit2:
1
]
66 2
3
L T e e e S P Y PP S L
6.0
2478000 248120 248440 248760 249080 249400 249720 250040 250360 2510.00 MHz
No. Freguency Reading Correct Result Limit Margin Remark
(MHz) (dBuV/m) Factor(dB/m) | (dBuV/m) (dBuV/m) (dB)

1 2480.240 91.25 0.31 91.56 74.00 17.56 peak

2 2483.500 60.19 0.33 60.52 74.00 -13.48 peak

3 2500.640 46.06 0.35 46.41 74.00 -27.59 peak

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor

2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit

ATT Product Service Co., Ltd.

(CBTL Lab of UL/Demko)

No. 3, ChangLianShan Industrial Park, ChangAn Town, DongGuan City, GuangDong, China.

Phone: 86-769-8509 8000; Fax: 86-769-8509 8777

E-mail:att@attps.cn



ATT

Report No.: 13EAB06003 51 49 of 84 PRODUCT SERVICE

Radiated Emission Test Result

Test Site : 3m Chamber
Test Date : 2013-5-23 Tested By : Mike Yang
EUT : PS3 AG2 BT Headset Model Number : PL-6360A
Power Supply :DC 3.7V Test Mode : GFSK Hopping on
Condition : Temp:24.5’C,Humi:55% Antenna ' H

Data : 48

126.0 dBu¥/m
Limit1: —
limit2:
1
e
66
2
3
e W e e et S
6.0
2478.000 2481.20 248440 248760 249080 249400 2497.20 250040  2503.60 2510.00 MHz
No. Frequency Reading Correct Result Limit Margin Remark
(MH2) (dBuV/m) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)

1 2480.320 90.99 0.31 91.30 74.00 17.30 peak

2 2483.500 56.96 0.33 57.29 74.00 -16.71 peak

3 2500.480 45.27 0.35 45.62 74.00 -28.38 peak

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit

ATT Product Service Co., Ltd.

(CBTL Lab of UL/Demko)

No. 3, ChangLianShan Industrial Park, ChangAn Town, DongGuan City, GuangDong, China.

Phone: 86-769-8509 8000; Fax: 86-769-8509 8777
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Radiated Emission Test Result

Test Site : 3m Chamber
Test Date : 2013-5-23 Tested By : Mike Yang
EUT : PS3 AG2 BT Headset Model Number : PL-6360A
Power Supply :DC 3.7V Test Mode : 8-DPSK Hopping on
Condition : Temp:24.5’C,Humi:55% Antenna ' H
Data : 49
116.0 dBu¥/m
Limit1: —_—
limit2:
e
3
56
1
Wmmwwwwwﬁ—m——ﬂ—wwww%w
-4
2310000 231950  2329.00 233850 234800 235750 2367.00 237650  2386.00 2405.00 MHz
No. Frequency Reading Correct Result Limit Margin Remark
(MH2) (dBuV/m) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 2390.000 46.50 0.17 46.67 74.00 -27.33 peak
2 2400.000 68.49 0.18 68.67 74.00 -5.33 peak
3 2402.625 99.42 0.18 99.60 74.00 25.60 peak

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor

2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit

ATT Product Service Co., Ltd. (CBTL Lab of UL/Demko)
No. 3, ChangLianShan Industrial Park, ChangAn Town, DongGuan City, GuangDong, China.
Phone: 86-769-8509 8000; Fax: 86-769-8509 8777  E-mail:att@attps.cn
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Radiated Emission Test Result

Test Site : 3m Chamber
Test Date : 2013-5-23 Tested By : Mike Yang
EUT . PS3 AG2 BT Headset Model Number : PL-6360A
Power Supply :DC 3.7V Test Mode : 8-DPSK Hopping on
Condition : Temp:24.5’C,Humi:55% Antenna 1V
Data : 50
116.0  dBuV/m
Limit1: —_—
limit2:
A
%
56
1
WWM—MWWNMWMWW
-4
2310.000 231950  2329.00 233850 234800 235750  2367.00 237650  2386.00 240500 M
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV/m) Factor(dB/m) | (dBuV/m) (dBuV/m) (dB)
1 2390.000 46.50 0.17 46.67 74.00 -27.33 peak
2 2400.000 68.49 0.18 68.67 74.00 -5.33 peak
3 2402.625 99.42 0.18 99.60 74.00 25.60 peak

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit

ATT Product Service Co., Ltd.

(CBTL Lab of UL/Demko)

No. 3, ChangLianShan Industrial Park, ChangAn Town, DongGuan City, GuangDong, China.

Phone: 86-769-8509 8000; Fax: 86-769-8509 8777

E-mail:att@attps.cn
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Test Site
Test Date
EUT

Radiated Emission Test Result

: 3m Chamber

: 2013-5-23

: PS3 AG2 BT Headset

Tested By

Model Number

: Mike Yang

: PL-6360A

Power Supply :DC 3.7V Test Mode : 8-DPSK Hopping on
Condition : Temp:24.5’C,Humi:55% Antenna 1V
Data : 51
126.0 dBu¥/m
Limit1: e
limit2:
1
Lo
66
2
3
T e e i e e T R e ey
6.0
2478.000 2481.20 2484 .40 2487.60 2490.80 2494.00 2497.20 2500.40 2503.60 2510.00 MWH
No.# Frequency+ Reading+ Corrects Result+ Limit+ Margin+ Remark+
4 {MHz)+ (dBuV/m)< | Factor{dBfm)<| (dBuV/m) | (dBuVim}~ (dB)+ 4
10 2420400+ 00414 031¢ 00.72¢ 74.004 16.72¢ peak#
24 2483.300# 38464 033¢ 58.79¢ 74.00+ -1521# peak#
34 2500.000# 4581¢ 0.35¢ 46.16+ 74.004 27844 peaks

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit

ATT Product Service Co., Ltd.
No. 3, ChangLianShan Industrial Park, ChangAn Town, DongGuan City, GuangDong, China.

Phone: 86-769-8509 8000; Fax: 86-769-8509 8777

(CBTL Lab of UL/Demko)
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Test Site
Test Date
EUT

Power Supply

Condition

Data : 52

126.0 dBu¥/m

Radiated Emission Test Result

: 3m Chamber
: 2013-5-23
: PS3 AG2 BT Headset

. DC 3.7V

: Temp:24.5'C,Humi:55%

Tested By

: Mike Yang

Model Number : PL-6360A

Test Mode

Antenna

: 8-DPSK Hopping on

H

Limit1: —
limit2:

ﬂ—u‘wk
66
2
3
R T T T oy
6.0
2478.000 2481.20 248440 2487 60 2490.80 249400 2497.20 2500.40 2503.60 25910.00 MHz
No.# Frequency+ Reading+ Correct+ EResult+~ Limit+ Margin+ Remark+
a (MHz)+ (dBuVim} | Factor(dBm)}+| (dBuVim} (dBuV/m}+ (dB)+ a
la 2480240+ 04 754 031+ 03.06+ 7400+ 21.06+ peak+
2 2483300+ 37.04+ 033+ 3737« 7400+ -16.63+ peak+
ia 2300480+ 43274 033+ 45629 7400+ -1838# peak+

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit

ATT Product Service Co., Ltd. (CBTL Lab of UL/Demko)
No. 3, ChangLianShan Industrial Park, ChangAn Town, DongGuan City, GuangDong, China.

Phone: 86-769-8509 8000; Fax: 86-769-8509 8777
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Test Site
Test Date
EUT

Radiated Emission Test Result

: 3m Chamber

: 2013-5-23

: PS3 AG2 BT Headset

Tested By

Model Number

: Mike Yang

: PL-6360A

MHz

Power Supply :DC 3.7V Test Mode : GFSK CHO Tx Mode
Condition : Temp:24.5’C,Humi:55% Antenna 'H
Data : 53
126.0 dBuV/m
Limit1: —_—
limit2:
66
WMWWWWMMW&WM
6.0
2310.000 2319.50 2329.00 2338.50 2348.00 2357.50 2367.00 2376.50 2386.00 2405.00
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV/m) Factor(dB/m) | (dBuV/m) (dBuV/m) (dB)
1 2390.000 47.16 0.17 47.33 74.00 -26.67 peak
2 2400.000 86.92 0.18 87.10 74.00 13.10 peak
3 2401.675 109.78 0.18 109.96 74.00 35.96 peak

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit

ATT Product Service Co., Ltd.

(CBTL Lab of UL/Demko)

No. 3, ChangLianShan Industrial Park, ChangAn Town, DongGuan City, GuangDong, China.

Phone: 86-769-8509 8000; Fax: 86-769-8509 8777
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Radiated Emission Test Result

Test Site : 3m Chamber
Test Date : 2013-5-23 Tested By : Mike Yang
EUT : PS3 AG2 BT Headset Model Number : PL-6360A
Power Supply :DC 3.7V Test Mode : GFSK CHO Tx Mode
Condition : Temp:24.5’C,Humi:55% Antenna 1V
Data : 54
126.0 dBu¥/m
Limit1: —
limit2:
3
66
1
e e st e gy 2™ = U e P R Pt
6.0
2310000 231950 232900 233850 234800 235750  2367.00 237650  2386.00 2405.00 MHz
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV/m) Factor(dB/m) | (dBuV/m) (dBuV/m) (dB)
1 2390.750 45.71 0.17 45.88 74.00 -28.12 peak
2 2400.000 78.02 0.18 78.20 74.00 4.20 peak
3 2401.912 98.77 0.18 98.95 74.00 24.95 peak

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit

ATT Product Service Co., Ltd.

(CBTL Lab of UL/Demko)

No. 3, ChangLianShan Industrial Park, ChangAn Town, DongGuan City, GuangDong, China.

Phone: 86-769-8509 8000; Fax: 86-769-8509 8777
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Radiated Emission Test Result

Test Site : 3m Chamber
Test Date : 2013-5-23 Tested By : Mike Yang
EUT . PS3 AG2 BT Headset Model Number : PL-6360A
Power Supply :DC 3.7V Test Mode : GFSK CH78 Tx Mode
Condition : Temp:24.5’C,Humi:55% Antenna 1V

Data : 55

126.0 dBu¥/m
Limit1: —
limit2:
1
66
3
R W S S Lo ey
6.0
2478.000 2481.20 248440 248760 249080 249400 249720 250040  2503.60 2510.00 MHz
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV/m) Factor(dB/m) | (dBuV/m) (dBuV/m) (dB)

1 2480.000 93.42 0.31 93.73 74.00 19.73 peak

2 2483.500 56.87 0.33 57.20 74.00 -16.80 peak

3 2500.000 44.95 0.35 45.30 74.00 -28.70 peak

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit

ATT Product Service Co., Ltd.

(CBTL Lab of UL/Demko)

No. 3, ChangLianShan Industrial Park, ChangAn Town, DongGuan City, GuangDong, China.

Phone: 86-769-8509 8000; Fax: 86-769-8509 8777

E-mail:att@attps.cn
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Radiated Emission Test Result

Test Site : 3m Chamber
Test Date : 2013-5-23
EUT : PS3 AG2 BT Headset

Power Supply :DC 3.7V

Condition : Temp:24.5’C,Humi:55%

Data : 56
126.0 dBu¥/m

Tested By

Model Number

Test Mode

Antenna

: Mike Yang
. PL-6360A

' H

: GFSK CH78 Tx Mode

Limit1: —_—
limit2:

66 \;2
w
MWWNMW—AW
6.0
2478.000 2481.20 2484 40 2487 60 2490.80 249400 2497.20 2500.40 2503.60 2510.00 MHz
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV/m) Factor(dB/m) | (dBuV/m) (dBuV/m) (dB)
1 2479.760 99.08 0.31 99.39 74.00 25.39 peak
2 2483.500 62.32 0.33 62.65 74.00 -11.35 peak
3 2500.000 45.57 0.35 45,92 74.00 -28.08 peak

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit

ATT Product Service Co., Ltd.

(CBTL Lab of UL/Demko)

No. 3, ChangLianShan Industrial Park, ChangAn Town, DongGuan City, GuangDong, China.

Phone: 86-769-8509 8000; Fax: 86-769-8509 8777

E-mail:att@attps.cn
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Radiated Emission Test Result

Test Site : 3m Chamber
Test Date : 2013-5-23 Tested By : Mike Yang
EUT : PS3 AG2 BT Headset Model Number : PL-6360A
Power Supply :DC 3.7V Test Mode : 8-DPSK CH 78 Tx
Condition : Temp:24.5’C,Humi:55% Antenna 'H

Data : 57

116.0  dBu¥/m
Limit1: —
limit2:
1
2
56
3
N BT et S e T S
-4
2478.000 2481.20 248440  2487.60  2490.80 249400 249720  2500.40  2503.60 2510.00
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV/m) Factor(dB/m) | (dBuV/m) (dBuV/m) (dB)

1 2479.760 97.97 0.31 98.28 74.00 24.28 peak

2 2483.500 63.17 0.33 63.50 74.00 -10.50 peak

3 2500.000 45.44 0.35 45.79 74.00 -28.21 peak

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor

2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit

ATT Product Service Co., Ltd.

(CBTL Lab of UL/Demko)

No. 3, ChangLianShan Industrial Park, ChangAn Town, DongGuan City, GuangDong, China.

Phone: 86-769-8509 8000; Fax: 86-769-8509 8777

E-mail:att@attps.cn
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Radiated Emission Test Result

Test Site : 3m Chamber
Test Date : 2013-5-23 Tested By : Mike Yang
EUT : PS3 AG2 BT Headset Model Number : PL-6360A
Power Supply :DC 3.7V Test Mode : 8-DPSK CH 78 Tx
Condition : Temp:24.5’C,Humi:55% Antenna 1V

Data : 58

126.0 dBu¥/m
Limit1: —_—
limit2:
1
66
2
3
b A e e e P A e
6.0
2478.000 2481.20 248440 248760 249080 249400 249720  2500.40  2503.60 2510.00 MHz
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV/m) Factor(dB/m) | (dBuV/m) (dBuV/m) (dB)

1 2479.840 88.85 0.31 89.16 74.00 15.16 peak

2 2483.500 55.59 0.33 55.92 74.00 -18.08 peak

3 2500.000 45.64 0.35 45.99 74.00 -28.01 peak

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit

ATT Product Service Co., Ltd.

(CBTL Lab of UL/Demko)

No. 3, ChangLianShan Industrial Park, ChangAn Town, DongGuan City, GuangDong, China.

Phone: 86-769-8509 8000; Fax: 86-769-8509 8777

E-mail:att@attps.cn
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Radiated Emission Test Result
Test Site : 3m Chamber
Test Date : 2013-5-23 Tested By : Mike Yang
EUT : PS3 AG2 BT Headset Model Number : PL-6360A

Power Supply

Condition

. DC 3.7V

: Temp:24.5’C,Humi:55%

Data : 59

126.0 dBu¥/m

Test Mode

Antenna

: 8-DPSK CH 0 Tx

Vv

Limit1:
limit2:

66
2
¥
1‘Mvvd‘—'\r\r(
e e aa  E E  aa (¥ LE R e
6.0
2310.000 2319.50 2329.00 233850 2348.00 2357 50 2367.00 2376.50 2386.00 240500 MHz
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV/m) Factor(dB/m) | (dBuV/m) (dBuV/m) (dB)
1 2390.000 45.72 0.17 45.89 74.00 -28.11 peak
2 2400.000 54.18 0.18 54.36 74.00 -19.64 peak
3 2401.912 90.20 0.18 90.38 74.00 16.38 peak

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit

ATT Product Service Co., Ltd.

(CBTL Lab of UL/Demko)

No. 3, ChangLianShan Industrial Park, ChangAn Town, DongGuan City, GuangDong, China.

Phone: 86-769-8509 8000; Fax: 86-769-8509 8777

E-mail:att@attps.cn
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Test Site
Test Date
EUT

Radiated Emission Test Result

: 3m Chamber
: 2013-5-23

: PS3 AG2 BT Headset

Tested By

Model Number

: Mike Yang

: PL-6360A

Power Supply :DC 3.7V Test Mode : 8-DPSK CH 0 Tx
Condition : Temp:24.5’C,Humi:55% Antenna 'H
Data : 60
126.0 dBu¥/m
Limit1: —_—
limit2:
3
66
WMWAMWMWW@
6.0
2310.000 2319.50 2329.00 2338.50 2348.00 2357.50 2367.00 2376.50 2386.00 2405.00
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV/m) Factor(dB/m) | (dBuV/m) (dBuV/m) (dB)
1 2390.000 45.92 0.17 46.09 74.00 -27.91 peak
2 2400.000 59.10 0.18 59.28 74.00 -14.72 peak
3 2401.675 98.91 0.18 99.09 74.00 25.09 peak

MHz

Note: 1. Result Level = Read Level + Antenna Factor + Cable loss - PRM Factor
2. If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit

ATT Product Service Co., Ltd.
No. 3, ChangLianShan Industrial Park, ChangAn Town, DongGuan City, GuangDong, China.
Phone: 86-769-8509 8000; Fax: 86-769-8509 8777

(CBTL Lab of UL/Demko)

E-mail:att@attps.cn
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10.Power Line Conducted Emission

10.1Test equipment

ltem| Equipment Manufacturer Model No. Serial No. Last Cal. Cal. Interval
. 1 |Test Receiver R&S ESCI 101308 2012/11/26 1 Year
.2 LISN 1 AFJ LS16 16011910321 2012/12/28 1 Year
.3 LISN 2 R&S ESH2-75 100309 2012/12/28 1 Year
4 | pulse Limiter MTS—SystemteCh MTS-IMP-13 |{261115-010- 2012/12/28 1
nik 6 0024 ear
10.2Block diagram of test setup
. EUT —| Peripheral
PC System |
80cm
=80cm
«—P 20
501} Impedance e
Receiver LISN1 LISN2 g
10.3Power Line Conducted Emission Limits(Class B)
Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ 5MHz 56 46
5MHz ~ 30MHz 60 50

Note 1: * Decreasing linearly with logarithm of frequency.

Note 2: The lower limit shall apply at the transition frequencies.

10.4Test Procedure

The EUT and Support equipment, if needed, were put placed on a hon-metallic table, 80cm
above the ground plane.

Configuration EUT to simulate typical usage as described in clause 2.4 and test equipment as
described in clause 10.2 of this report.

All I/O cables were positioned to simulate typical actual usage as per ANSI C63.4.

ATT Product Service Co., Ltd. (CBTL Lab of UL/Demko)
No. 3, ChangLianShan Industrial Park, ChangAn Town, DongGuan City, GuangDong, China.
Phone: 86-769-8509 8000; Fax: 86-769-8509 8777  E-mail:att@attps.cn
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All support equipment power received from a second LISN.

Emissions were measured on each current carrying line of the EUT using an EMI Test Receiver
connected to the LISN powering the EUT.

The Receiver scanned from 150 kHz to 30MHz for emissions in each of the test modes.
During the above scans, the emissions were maximized by cable manipulation.

The test mode(s) described in clause 2.4 were scanned during the preliminary test.
After the preliminary scan, we found the test mode producing the highest emission level.

The EUT configuration and worse cable configuration of the above highest emission levels were
recorded for reference of the final test.

EUT and support equipment were set up on the test bench as per the configuration with highest
emission level in the preliminary test.

A scan was taken on both power lines, Neutral and Line, recording at least the six highest
emissions.

Emission frequency and amplitude were recorded into a computer in which correction factors
were used to calculate the emission level and compare reading to the applicable limit.

The test data of the worst-case condition(s) was recorded.

The bandwidth of test receiver is set at 9 KHz.

10.5Test Result

NA. (See below detailed test result)

Notel: All emissions not reported below are too low against the prescribed limits.
Note2: “-----" means average detection; “-----" mans peak detection

ATT Product Service Co., Ltd. (CBTL Lab of UL/Demko)
No. 3, ChangLianShan Industrial Park, ChangAn Town, DongGuan City, GuangDong, China.
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11.CONDUCTED SPURIOUS EMISSIONS
11.1. Test Equipment
ltem| Equipment Manufacturer Model No. Serial No. Last Cal. Cal. Interval
1 | Seectrum Agilent Eaqo7 | YSA0240701 5615007131 1Y
analyzer 8
2 Attenuator Mini-Circuits BW-S10W2 101109 2012/12/28 1Y
3 RF Cable Micable C10-01-01-1| 100309 2012/12/28 1Y
11.2. Limit

In any 100kHz bandwidth outside the frequency bands in which the spread spectrum intentional
radiator in operating, the radio frequency power that is produced by the intentional radiator shall
be at least 20dB below that in the 100kHz bandwidth within the band that contains the highest

level of the desired power.

11.3. Test Procedure

The transmitter output was connected to a spectrum analyzer, The resolution bandwidth is set to
100 kHz, The video bandwidth is set to 300 kHz and measure all the emissions detected.

11.4. Test result

PASS (The testing data was attached in the next pages.)

ATT Product Service Co., Ltd.

(CBTL Lab of UL/Demko)

No. 3, ChangLianShan Industrial Park, ChangAn Town, DongGuan City, GuangDong, China.
E-mail:att@attps.cn
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12.Antenna Requirements

12.1Limit

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no antenna other than that furnished by the responsible party shall be
used with the device. And according to FCC 47 CFR Section 15.247 (b), if transmitting antennas
of directional gain greater than 6dBi are used, the power shall be reduced by the amount in dB

that the directional gain of the antenna exceeds 6dBi.

12.2Result
The antennas used for this product are built-in “F” shape PCB antenna and that no antenna other
than that furnished by the responsible party shall be used with the device, the maximum peak

gain of the transmit antenna is only 0.81dBi.
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13.RF Exposure

Applicable Standard

According to 15.247(e)(i) and 1.1310,Systems operating under the provisions of this section shall
be operated in a manner that ensure that the public is not exposed to radio frequency energy

level in exxess of the Commission’s guideline.

According to KDB 447498 D01 Mobile Portable RF Exposure V05 Appendix A, SAR can be

exempted if the output power is less than the SAR exclusion threshold:
For f=2450,the output power is less 10mW at distance of 5mm.
Measurement Result

Peak conducted putput power=2.56dBm

Antenna gain=0.81dBi

SAR exclusion threshold 10Mw(10dBm)>2.56dBm

So the SAR evaluation is not necessary.
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14.Test setup photograph
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15.Photos of the EUT
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